INFORMATION TO USERS

This reproduction was made from a copy of amanuscript sent to us for publication
and microfilming. While the most advanced technology has been used to pho-
tograph and reproduce this manuscript, the quality of the reproduction is heavily
dependent upon the quality of the material submitted. Pages in any manuscript
may have indistinct print. In all cases the best available copy has been filmed.

The following explanation of techniques is provided to help clarify notations which
may appear on this reproduction.

1. Manuscripts may not always be complete. When it is not possible to obtain
missing pages, a note appears to indicate this.

. When copyrighted materials are removed from the manuscript, a note ap-
[...]
rates to maintain a constant instantasneous F/M ratio. Cahion,
et al. (19) derived similar controi laws and demonstrated the technique
at pilot-scale. They found that instantaneous F/M control did decrease
the soluble organic material in the effluent but increased the suspendec

solids. The result was no net Lenefit.

By definition the sludge age is defined as the total mass of solids in
the system divided by the mass of solids wasted in a given time period
and usually has the units of days.

XM

SRT = ~ [2.26]
FeeXe + FweXw

X, = mass of solids in system (M},

3m

Fe = effluent flow rate (L s
Xe = effluent SS concentration (H/LB),
Fw = waste siudge fiow rate (L3/T),

Xw = waste sludge SS concentration (H/LB).

Aithough Equation [2.26] can be easily solved for the waste flow rate,

the suspended solids concentrations are usually not immediately
available unless ocn-line instrumentation is used, Dennicten,
et 2l. (24) ancd Lukasik, et ai. {75) used iaboratory fo*taz with 2 threoe



58

day time lag and develcped a forecasting system utilizing exponential
filtering which gave good results for predicting siudge wastage flows.
In earlier work, Garrett (50) avoided the necessity of solids

measurements by wasting a constant fraction of the aeration basin volune

directly from the reactors.

Other siudge wasting controtl strategies have been developed. Cne
demonstrated by Sorensen (105) is particulerly simple and deserves
further comment. In his pilot plant, the sludge blanket leve! {n the
clarifier was measured automaticatiy. When the sludge blanket exceeded
a certain level, the excess sludge pums would run for a fixed length of
time. his strategy allowed Scrensen to operate his plant with a high

solids concentration without the riesk of losing the blanket over the

weirs,

Return Sludge Fiow Rate Control

The rzturn siudge or recycle flow rete contributes to the soiids
loecing to the clarifier ang partiaily determines the underflow solics
concentration from the settler. 70 a iesser extent tne recycle flow
rate also effects the distriSution of 501ids petween the settier and
aeration basins. For underloaded clarifiers, increszses in recycle Fiow
rate result In decreases in underflow concentration and fewer solids
stered In the settler. becreasing the recycle flow has the opposite
effect. Return siudge flow rate control is generailly considered tc have

limited control authority with e time constant of hours.



59

There have been several theorles on how to manipulate the recycle flow
rate in the activated sludge orocess. For fnstance, Keinath, et al,
(70) presented a scheme based upon a solids flux technique and a state
point concept to minimize recycle pumping and maintain the settler at a
critically loaded level. Flanagan (48) ana Cashion, et al. (19) derived
control laws for recycle flow to maintain the instantaneous F/M ratfo as
a constant. Wells, et al. (136) derived control laws suitable for
manual implementation on a hand calculator which adjusted recycle flow
to maintain a constant specific oxygen utilization rate (SCOUR).
Stenstrom (110) also derived a control law for recycle flow in a multi-

reactor configuration for minimizing the variability of SCOUR.

Despite the apparent advantages of the cqntrol strategies mentioned
sbove, two control strategies are used almost universaily. These
strategies are the constant recycle flow rate and the flow proportioned
recycle fiow rate. This fact probably resuits from the lack of
demonstrated, practical Improvements due to other algorithms. With a
constant recycie fiow, both MLSS and RAS concentrations vary with
influent Flow. With flow proportioned recycie fiow, both the MLSS and

RAS concentreticns remsin relat!

ely constant (70).

<

Feed Forward Flow Rate Control

Feed forward Flow capabiliity fs used to change the contacting pettern in
the ectivated sludge process by introducing raw (or settled) sewage at
two or more points. this capablility is often called step feed. This
Sy GSUil and Tirst appiied in  nNew

J« The use of step feed resuits in distributing



60

the oxygen demand more uniformly throughout the aeration basins and also

affects the distribution of solids in the different aeration basins.

Andrews and Lee (3) have shown by simulation that by intreducing all the
influent flow Intc the last aeration basin, the solids concentration
going to the settler can be rapidly changed. Thus step feed has
considerable control authority in affecting the solids distribution both
between settier and reactors and between the different reactors. Step

feed has a time constant of minutes to hours.

Although the step feed modification of the activated sludge process has
been is use since 1939, much less has been written about fts use in
process control. One of the first documented uses of step feed (or step
aeration as 1t was called at the time) was that of Torpey (120).
Torpey’s plant had a capacity of 40 MGD (iS1 M 1/day) with the
capebility to feed settled sewage into any of four passes. When the
settling characteristics of the sludge deteriorated, Torpey moved the
feed point(s) toward the end of the process. This action increased the
sclids concentration in the first reactors, decreased it in the last
reectors, end prevented solids from bDeing jost over the weirs due to a
anket. As the settiing characteristics improved, he moved
the feed point(s) back toward the front of the plent. Terpey’s method
proved to be very effective in controiiing siudge settiing
characteristics and preventing gross process failure. Andrews and

Lee (3) predicted Torpey’s findings by simulation and expiored other

contacting patterns.



61
Stenstrom (110) and Busby (16) have shown that SCOUR is directly related
to growth rate (and therefore aiso to effluent quality;. Stenstrom
derived control laws for recycle Ficw and the step feed flow split in a
myiti-reactor system to minimize variations of SCOUR. Andrews,
€t al. (2) demonstrated this use of SCOUR as a contro!led variable.
Yust and Murphey (143) utilized Stenstrom’s mode! and used an
optimization technique to control the flow split in a three reactor
pilot plant to minimize variations of SCOUR in the third reactor. They
observed reduced effluent varisti!ity for soluble organic carbon but an
increase in effiuent suspended solids concentration. They contributed
this solids increase to possible over aeration in the pilot plant due to
low oxygen transfer efficiencies. This phencmencn will be dlscussed in

a later section.

Andrews, et al. (4), 1in pliot plant work with the City of Houston,
demonstrated the use of step feed for effiuent ammonia control. By
reguleting the effiuent ommonia concentratinsn, it was possible to avo!d
breakpoint chlorination. The resulting chiorine savings anticipated at
the fuii-scaie piant was estimated to be $250,000 cnnuaily.
Scrensen {105) reported on the use of step feed to control effluent 80D
el piliot piants. e was abie to decrease the effiuent
variability, save oxvgen, and decrezse sludge production with the use of

step feed.

Afr Flow Rste

. b
The zir figy rzt

2 CCNTTois Lhe Gi5SOived oxygen in the aeration basins.

nere s UsUGiiy & iower 1imit on the air flow to maintain adequate



62

i P

mixing &nd prevent Settiing of soiids in the basins. The upper limit
may be determined by mechanical constraints or floc breakup (52, 93).
Since the activated sludge process depends on asrobic biological
reactions, the dissolved oxygen concentration affects the whole process.
High DO concentrations promote fast reaction rates (89) but result in
higher operational costs since the mass transfer of oxygen is a function
of the oxygen deficit. Low DO concentrations have been deﬁonstrated to
have deleterious effects on the effluent suspended solids (108) and
nitrification (82). There is still much controversy in the field over
the DO level necessary for proper operation. Several texts (79, 90)
list 1.0-2.0 mg/! as a reasonable level, but other researchers (67)
have suggested lower concentrations. The aeraticn system has a time

constant of 15 to 30 minutes in most treatment plants.

Aeraticn control s presently practiced in many wastewater treatment

facitities. Since aeration costs often amount to 50 to 80 percent of

the entire power

gciivated siudge piants, considerabie

effort has been exerted tc establish air flow rate control strategies

H 3 s s - e o b > e XY D
for minimizing oower consumotion. Mcst se sctrategies utiiize

feadhack controllers with DO

¥y

3
(92
(D)
'J

NG the messured variadie. ELFA pubiished
a8 design manual (i128) on DO control in 1977. Aeration control is not
the subject of this investigation and will not be discussed Ffurther

except as it may infiuence the concentration of effluent suspendea

solids.



63

I11. EXPERIMENTAL PROCEDURES AND EQUIPMENT

Description of the Sagemont Wastewater Treatment Facility

The research reported in this dissertation was performed at the City of
Houston’s Sagemont wastewater treatment facility. The plant treats a
waste almost entirely of domestic origin with only a small commercial
and no industrial centribution. It is designed for a dry weather flow
of 5 MGD (18.9 M i/day) and has a maximum hydrau!ic capacity of 25 MGD

(S4.6 M 1/day). The current effluent permit requirements are shown in

Table 3.1.

In 1981 the plant had an average flow of 2.3 MGD (8.7 M 1l/day) and
discharged an effluent with yearly average suspended solids, BODS' and
ammenia nitrogen concentrations of 6, 3, and 0.2 mg/l, respectively.
Peak flows were in excess of 20 MGD (75.7 M l/day) and occurred during

severe rain storms.

A plan view of the Sagemont plant is shown as Figure 3.1. The majority
of the influent fiow enters through the pumping station located on-site.
After screening, the raw wastewater is introduced at the head of the
aeration basins where it is mixed with return activated sludge. The
MLSS flicws through the of aeration basins and is settied in
sedimentation tanks. The thickened underflow is returned to the head of
the plant whiie the overfiow is chlorinated before discharge. Waste

activated siudge is pumped to a thickener and aerobic digesters for

further treatment.



TABLE 3.1

PERMIT REQUIREMENTS FOR THE SAGEMONT WWTF

imum
30-day Average

Max { mum
7-day Average

64

Suspended Solids (ma/1)
BOD5 (mg/1)

Ammonia Nitrogen (mg/1 as N)

20 12
10 5
10 2




dILMM  LNOWADVYS HHL 0 MAIA NVTId T[°€ HUODTA

——
e
e
|
]

o ——

syuey, yovajy [—
7
v
_ AU
r r;HH
(ee) E
SRURL 1oBI00) oujrojy) - - | ﬁl.
y _
[
| \ /
'J - & J —_—)
v
unoyiers dung
101Ud) [oajuo) // L
pue Jujproljuo aaandwoy | R / =3 '
N ’
e
) g _
/- -
sdung ~ j T
plemnIojpaay

UBRRRIY
REN
p

il

-

1913 raeq) 1apjrieq)

i i

FEU S eg=to [ Jeloy-

L ] 1

spouuey) jrodsuer) o8pngg

1189311 a2 pgoaay

C e tdprg o aenogg

r—

001 0

e ey



66

Two major plant modifications were necessary to conduct thfs resesrch.
The first was to take two aeration basins, one clarifier, and one
chlorine contact basin out of service. This was necessary to Increase
the plant loadings to near design capacity. Electric actuators were
installed on the sluice gates to the clarifier and chlerine contact

basins so that they could be brought back on-strzem during times of high

flow.

The second modification was the repiping of an old influent pump station
so thet a portion of the influent wastewater could be diverted to the

third aeration besin. This {s described in more detail later.

Pump Station

The pump station has three pumps, each cGuipped with a different type of
contrci system. These control systems, all of which are based on 1iquid
level, are: 1) variable speed pumping via a variable frequency drive,
2) automatic throttling of the pums oischarge, and 3) on-orr, fixed
speed pumping. An interface to the pump controller zllcws the process
control computer tc override the built-in control eglgorithms and  +ake

direct control of the pumps for experimentai purnoses, This cepetility

was used to generate specific flow forcings.

The purp station fs a two-level, wet-well/dry-well design. The motors
and motor control center are located on the upper level, and the

centrifugal pumps are located on the lower level. The volume of the wet

weil between high and low levels is approximately 2R 000 calloas
(144,330 1), giving a detention time of i1 minutes a+ cdesign Floew. Pump



67

capacities are 4000 gpm (21.8 M 1/day) for the variable flow pumps and

7000 gpm (38.2 M 1/cay) for the on-off pump.

Feed Forward Pumps

The piping of en old pump station, located at the plant, was modified to
give partial feed forward capability. The purpose of the feed forward
pumps is to introduce the raw “sstewater at a point other than the first
pass of the aeration basins. This capabiiity can be used to modify the

DO and suspended solids concentration profile through the aeration

basins.

As shown in Figure 3.1, the feed forward pumps draw raw wastewater from
the bar screen area and pump it to aeration basin 3. Each pump is an 8-
inch self-priming desfgn with a capacity of 1200 GPM (6.5 M 1/day). A

motor operated pinch valve waé installed on one pump tc modulate the

flow.

Aeration Basins
Pricr to the commencement of this study, the Sagemont activated sliudge

woCe with both voiumes

L I P o ! -
TVUHITS COTE QgL 10Ul

being epproximstely equal. For the purposes of this study, the plant
was reconficured by taking two basins out of service and routing the
flows as shown in Figure 3.2. This is the conventional activated sludge

process. This modification was made to incresse the volumetric lcading

of the aeration basins to near desion loading, The grooroxima+

e - N il

[0

Simensions and voiumes of the aeration nasing ara given in Teb!

3.2

w



68

AANLS STHL
supseyg uopIRUEIOY) :._.V

_
i
|
\//

(2) 1opypaen \

-

m’

N
-

ONIUNAd SNISvd

(1) aaypyraeq)

[

'.Y_--._—--l

NOI LMY

O NOTLWUNDTANOD

€ HNOT.

(wado) saaey oHpngg ogsey poreaoadyg A penuey
(Pasiary) sanpep upeag poreaadg &) penuey

(uadg)
(posoyy)

ADFEADISEY UL Ju

N\

\

\
|

/
/

sSaae) parevaadg Kppee
sajen pareaasdg £ penuey

DEPNS OISy

®e0IxX

!
i

D i [ S

SAIOP]TARED 01 Jouue) uoijeaay

13
CLonarg pouuryy odpngg

o

uan oy

l\.j
L
.luJ
)—

-~

TAULBUD 1ADRAL

—

"G

Q)
& xm! A
. S
- 4--f-- () N
"
x ——ea
(t) T~ \\QA‘
—
\\\'
i ~. )
/:/. \\
) /VA\\
- . \\\\ //.
\vo\\ /
\\

iR Jouuei) odpngyg uan oy




[
\0

TABLE 3.2
DIMENSIONS AND VOLUMES OF AERATION BASINS

Dimensions Volume
Basin Ft MG (Cu M)
Aeration Sasin | 30 x 122.5 x 14.5 0.41 (1570)
Header Channel 20 x 123.5 x 14.5 0.27 (1014)
Aeration Basin 2 30 x 110 x 14.5 0.36 (1375)
Aeration Basin 3 20 x 95 x 14.5 0.21 (780)
Aeration Basin 4 20 x 223 x 8 C.13 (505)°
RAS Channel ! 10 x 213 x 8 0.13 (480)
RAS Channei 2 10 x 95 x 14.5 Q.10 (390}

* Based upon 1/2 true volume due to grit deposits.




70

Four centrifugal blowers provide compressed alr for the aeration basins,
the airiift pumps used for sludge recycle, and mixing in the chiorine
contact basins. Each blower is rated for 3900 SCFM at 7.0 pst discherge
pressure. Two of the blowers are equipped with moter operated valve
actuators on the suction valve to modulate air flow rate. The process

control computer also has on-off control of ail four blowers.

Waste sludge can be withdrawn from efther aeration basin 1| or 2 as shown
in Figure 3.2. Manual valves are provided to select the basin from
which sludge !s to be withdrawn. Withdrawal s on an fntermittent basis
(approximately four hours per day at a sludge age of ten days) using two
centrifugal pumps to feed the excess sludge to a thickener or directly

to the aeroblc digesters.

Clarifiers

The two ciarifiers at Sagemant sre ezch 100 feet {30 m) in diameter with
18 foot (5.5 m) diameter inlet wells which extend 6 feet (2.6 m) below
the water surface. The nominai side water depth is 12 feet (3.7 m) at a
C MGD (38 # i/day). The effiuent is removed by 570 linear
feet {175 m) of double-sided V-notch weir. A pian view of one of the